2020_02 M-TB6090-HN06-01

T OoMET & & S

The Engine Specialist INSTALLATION MANUAL

[EXPRENIE] /1]

IVFHIZULITS—FYb
FULL TITANIUM MUFFLER KIT

APPLJI%;ITION HONDATKS
. TYPE-R TB6090-HNO6A
PARTNUMBER | TH6090 Ho6C
B:iX / INDEX
P

P2 HXFFE J [P16 English]

|\

ORI ERESE O EFOEE, $TLHONEITENET.
CIEARTCCORRAEZ SKBFHADIRIELBRELKZE,
BFRHOAEEICHDEEBIBATCRUIICREL TS W,
FBAEICENMN TV IRBEGB I TN,
ZREBEA-N-OFEITIIRB[EESNVE(CRDET ABEEDETHELKIZE,

TEIRERICEDEHNECIZS BHTEERZEVNRFIOT,
HEPUSHTT AL,

IRFEIERR CIRD 2SN 25 R I AREZM T BRRABIELLE,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




ERERABAR TRoBER BENHSTVSHTREEREN.

e

x tgmm—/

@
A A )ATA & 1>){TB
RREE |1 FiRE&E |1
A TB6090-HNO6A-01 B TB6090-HNO6A-02
@

XTYPE-R/SO# XTYPE-DDF
B A>)4TC E=1 0] X14>)\4TD
EfRzE (1 EfRgE |1
HR TB6090-HNO6A-03 H@mE [TB6090-HNO6C-01

—— ——

—

XTYPE-RDH XTYPE-SOH
i FJL)iA7 TYPER Ex 7 JAL Y- TYPE-S
iR = 1 FERE=E |1
HEE TB6090-HNOGA-04 B2 |TB6090-HNO6B-01
XTYPE-DD#+
i JAL Y- TYPE-D ZHh 20—TFIr
iR = 2 FEiRE=E 3
HEE TB6090-HNO6C-02 H52% |PB6150-SNTO1
(1)
A FATIR 2 D5 TR
[ERERE 1 [EiRER=E |TYPE-R/S (3) TYPE-D (4)
HEE PB609B-FGK34 H52% |PB609B-MCBO7




EBEnlBhY TROSBR MEIHOTVSHTHEIEN,

e e

@ ®@

B 27029 E0 HAL ST -T55vhA

FEiR%E [TYPE-R/S(5) TYPE-D(7) EifgE |1

BT PB609B-SPRO1 HRERZE [PB6150-BRKO1
()

B HAL2H-TJ559hB LH E0 HAL>5-J559FB RH

FEiRZE [TYPE-R/S(1) TYPE-D(2) FEiR#E |TYPE-R/S(1) TYPE-D(2)

BT PB6150-BRK02 HRER%E [PB6150-BRKO3
® @®

&I IRk M6*L=50 & JOAYRAR—H—

FEiRSE |4 EHRERE (4

BT PB6150-FBT15 HRERZE [PB6150-SPCO4

\
@ :
XTYPE-SD7

B J5>3F vk M6 E0 HALZH—)TUR TYPE-S

FEiRZE [TYPE-R/S(4) TYPE-D(6) EifgE |1

BT PB6150-FNT12 HRERZE [TB6090-HNO6B-02

\
E———_———
@
XTYPE-DDF XTYPE-S/DD

B HAL>H—)TUR TYPE-D E0 FALS - RS/=

FiRgE |2 FEiR#E |TYPE-S(1) TYPE-D(2)

BT TB6090-HNO6C-03 HRERZE [PB6150-SBRO1




EPERiBhE TROSE - BESHOTUIHTHEIE.

h ‘ |' R T e
@ @
XTYPE-DO#
= RESRILE M6 27 5> SAIE MB*L=25
PiERE |2 EMRZE [TYPER/S (1) TYPED (2)
RS PB6150-BBTOL H25% |PB6150-FBTOL
@ @
= 5o SANE MB*L=15 2 T5>SFIR M8
RiREE _ |TYPE-R/S(2) TYPED (4) EMAZE |[TYPE-R/S (3) TYPED (6)
RS PB6150-FBTL7 Ho5% |PB6150-FNTOL
® @
27 TS5 SANE M6*L=25 = FIEAR—T—
ERE |2 PikE |2
H2@%  |PB6150-FBT18 H25% |PB6150-SPC05
r . \ -
?‘ L U)
@ g iy -
\
B Jvv M6 &R Y9V RLT1—H— ver.2 ®115
ERE |2 EIREE |TYPE-R/S (1) TYPED (2)
H2@%  |PB6150-FLWO4 FyhZ%E |PB609B-INS04
1R EP SR
i ZFR =

PB609B-INS05-0]MAIN REDUCER

PB6150-BBTO1

BUTTON BOLT M6*P1.0

PB6150-FNT12

FLANGE NUT M6*P1.0

%
1
PB609B-INS04-0]SUB REDUCER 1
3
3
PB6150-FBT13 1

FLANGE BOLT M6*P1.0




| ZPERiBAR  TRoms-sEMEoTLsICHEERL.

h I ““m.“'.“:;
® )

2F5 HEX KEY G2y M RZRL=ZR-Z b
ERghE 1 EREE (1
B PB609B-HDTO1 Hmm#E |PB6150-BSPO1

el gl ==

@D ®
2R TOMEITI>JL A &R SAt> 2T —NIL—LA
[ERERE 1 BEiREE |1
HET TE501A-0000A HiamE |TE401A-0000A
i T orie 7 Toreyr
@ @ he Engine Specialisf
ZHR TOMEIZTYh— 2 S &R TOMEIZTYh— £ M
[ERERE 2 EiREE |2
R TG201D-0000A B2 TG201B-0000A

[T TAT =] Vgl MED
@ TE, En’glnr‘ Spe.:_: Flis @

2F5 TOMEIZTYA— H S 2R TOMEIZTYA— H M
EtRgE |2 EiRBE |2
B mim TG201D-0000B Himm TG201B-0000B
@
i HNGREAE (AE)
EHREE 1
B M-TB6090-HNO6#




[ RAEECLERTESE

/*‘/‘/”FIE = m NLILSF n BEERE m /\>RRUL

25— RUIL-®6.5mmRUIL m RFEE

AN zx

COEURERBAE (IR MICEAN RS BIBICOVTELDIBDTY,
EROIEZEPFIECOVTEE BFEA-I—RITORFEEES 2 RIS,

ARFFEEREIBRTI . Y—Fy MIEDNE TIIRV EHESNEB A TERL TS,
AEROEDTIHEIEABDOEESIRIE T, ERgZHORBIEETAMMTOTUZEL,
BEIIERUNMOTEREH OISV RBRBB LS, IS O#IET 28NN HDET,
AEROEDFHONERZEPROFEOBRCTIEE NIRERSTD, EIBRHEINZRNT
eV ABRBB LU, IS ENNHBDET .

AEmERDAFBERCE. BURT R, RESZEMAL TS,
CERICRBRVEFNIORIDBEIRTT.

A ze

B AEROBMOSIFISVELY, IHY -APZAF AN DOBRTARETITOTIZE W,
B EPEmORTEICLDEEMOBEE - NEHHET D RTREME, &6t - BRI RENS LA

BNHHD. BEABMERROEDHFHIHERICITOTIZE .

| 1.

MIETFY —A IS —DERDHL

A ZITRBIBORIEBFIETY  SEOFFIRRETER BT BMBEEESIRL TR,

1. NyF)—XAFRimFZEDH T,
Z N UL

3. NI5—ASSYZEWDSM T,



2. YOV RLF1—Y—ED{FFROMT

AEREIMBOTIVRLT1—Y—%EAIBILCLD. EE23RMECAEIZENEERFTT,

STANDARD QUIET MODE 1 QUIET MODE 2
ofgp
= ' \/
EER AR
ZOFFTIAEAVWLIFT . EOFEFCIMEAVLIFT, WHIBITHANETY,

AN zs

B 7L I RICEHSHUSHEDSI TN 1AW TLE S . MODE 20D4RRET CIEREN3IRE.
WY FRMIEAESE(CGEMIZREL T, BRICYYY RLTF1-H—Z2BELTEE W,
1285, MODE 1DIRRETIZOFEERATEEIN, BIITZ2IT5B CLNEZR(CTHERVERITED,

VANE T2

[=]
B CONMIZTROBVES. BROREICLDES  FBEMAFHEN RIENIBDET .
m F YL IY T IY ROER:; - BRI ECIBEEIHDET.

VAN
n FEOEENREZREICINIZTRS,
1. YA —AREBCTIDI B ABRVNESICIIAETIRET D,
2. T I NHELDEEND VTV BRI ZERI 5, (B¥EEL15mm)
3. YOV RLT 1B EVAHFTNB A2 —F>20F3. (24Fh)
4, BEENREEDOE, NIVRILIM6E - T35S Fy M6 THIY RLFT1—Y—%2EET 3,
COBE, FoICICEVIAEN TV, YUY RLT1—H—IBNEEE

(15mmizE) [CHh3h. BCHERIS. (REV-FIIABERSR)
XTIV M6, T3>y MefER.




RSHII—FI B
F— VI MREDSOBOMITAE (BEE15Smm / RAEHESE)

T

——— L

YUY RLF1—-8—% RS

YUY RLF1-Y—-DEDFTES 5 —

YOV RLF1—-H—DHLIETERE (moireeyy— 17— I KEEH515mm)

\k\\‘i:‘}‘\\\}\\\;‘}\\\\\\\}i}\\
4 Ea ..
.\\\\‘\{\\\\\‘\ \}\‘ o X \\\'\\\\\\\\\\\k\
N L\5\\\{‘\:‘\‘?\'\\\\\\\\'\\\\\\\\\\\\\\\\\

AW
\\\\\\\\\

5. E2A-RUUCTI—F I O 59— (CF I %EHI 2.

6. INTLRIFNIED6.5mmIZE (MEMILMIAZHAR) (CTHRBIFIITZEITS.
7. PIZURAIL RIRISRI> NIV IME - D52 2y AMeZERDAS T, BITEY 5.

8. BE. YUY RLF1—Y - MIEZMEL. 35ATBERERCT ST T ZITRI.
9. 2TONHIIMNITHETHE. T-II>RELUYIYRLT1-Y—0/NUEDZEITS.

10. Y10 EbRET 3.




3-1. TOMEIFSZ-9AXYI5—OED{IF TYPE-R

(ZEPROFEMER]
EHREPRAIE R T ROEOTY

B/®/@(3 P 14288

ALY =T340y N A DEFAOERTFE
P122H#8

<Fv MEHREBSREEBEFRE RS MLI>

QXA >I)ATA ®|I5>TRILS M6 L=50

@|*1>)\1TB ®| 0%y N ZAR—H—

B 41> )\17C @|(75>F vk M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
®|F7—)/)\1F TYPE-R @|J5>TRILs M8 L=25

A)=TFybk [34.3~39.2N.m(3.5~4.0kgf-m)] @|77>TMILs M8 L=15

O|HRTYN @|75>TFwh M8 [19.6~28.4N.m(2.0~2.9kgf-m)]
D5 TINOR [25.0N.m(2.55kgf-m)] ® IRV ME*L=25

@2 [7.8~11.8N.m(0.8~1.2kgf-m)]
@B Y-T55ybA @ 7 ZAR—H—

@Y1 Y-T55vbB LH @|Ivv M6

Y4 >Y—-J54vbB RH @Y RLT1—Y— Ver.2 ®115

X BRICSSENZEPDCILATECEBZHLET Bt FBORILMRA—-ZAR-ZA M EMU TLIZE,



3-2. TOMEIFSZ9ANIS5—DEDfIF TYPE-S

(BEPROEENER)
EHEEPmRAIE X T EOBO T,

®/®/ @& P 14588

BALZH =TS0y~ A DERADEITH (G
P1258

T34y hEB

<Fv MNEIRERSEAEIFR R LT >

O[> )1TA ®T 0y~ ZR—b—

Q[X1>)\17B @|77>Fwhk M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
B|x1>I\14JC H4L>H5—)\>R TYPE-S

®|91L>Y— TYPE-S @Y1 —)\> RN -

A)=JFyh [34.3~39.2N.m(3.5~4.0kgf-m)] @|IF>TILs M8 L=25

O|ARTYH ®B[J5> TR M8 L=15

N5 TINR [25.0N.m(2.55kgf-m)] @|75>Fwk M8 [19.6~28.4N.m(2.0~2.9kgf-m)]
@| 2> ® I3V ME*L=25

@812 Y-J35ybA [7.8~11.8N.m(0.8~1.2kgf-m)]
®|B1L>85—-J55vyMB LH @®|7IZAR—t—

Y4 >8-J354v~B RH @|Iviv M6

®|I7>THRILS M6 L=50mm @YU RLTI1-Y— Ver.2 ®115

X ERICSEENZE DS EPEBZMLET 3. ABORILMRA—ZAR-ZAMEEU TLIZEW,




3-3. TOMEIFS-9ANI5— DD TYPE-D

(ZEPROFEMER]
EHREPRAIE R T ROEOTY

T3y MRS TSR

BALY =TSy~ A DEERAOEUTIFE P 12288

B/®/@& P 14518

BALZH =TS0y~ A DERADEIT (G
P1258

T35 NEB

<Fv MEHREBSREEBEFRE RS MLI>

X ERICSSENZEPDCEBATESPEEZLLET B, 4

O[X1>)\1TA @|I7>Fvh M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
Q| A )\1TB OY(L>H-/\>UR TYPE-D

@| XA > )I\1FTD @YY =) RF)(—

@YA(L>Y— TYPE-D G[R5>RILS M6 L=10

A)=TFybk [34.3~39.2N.m(3.5~4.0kgf-m)] @|75>TRILN M8 L=25

OHzryk @|J5 TRk M8 L=15

D35> TINOR [25.0N.m(2.55kgf-m)] @|J5>TFyh M8  [19.6~28.4N.m(2.0~2.9kgf-m)]
@RI ® I5>TMILN ME*L=25

@(H1Log-T545vbA [7.8~11.8N.m(0.8~1.2kgf-m)]
B >Y-T345yMB LH @| 7 IVZAR—H—

Y4 >H4—-J54vbB RH @|7viv M6

®|I75>TRILN M6 L=50mm ®(YI>RLT1-Y— Ver.2 ©115

BT 00Xy " ZR—H—

H

ORIV MR L—=ZAR=Z M EMU TS,




(&&FIE 3-1.TYPE-R]
1. FEZSEZ(CLTIFY-RMNRIZTA I IR (CHAL 2B =T 35y MAZERD(ST 2,
% -HALY-T35vbA (PO@) -J32TMILEM6 L=50 (P.9®)
JOAYRAR=T— (P.IB) -TF>ZFYyhME(POD)ER.
WAV J302FybM6ERSY (P9®) [7.8~11.8N.m(0.8~1.2kgf-m)]

LH Side

2. POT Sy NEREE IR Z S E (L, YAL>P—T 35y MB LH/RHZSEDI T TMRIL kM8,
I5>2FyhMBZERL. RHEHT B,
% HAL>H-J35vbB LH (P9®) -HAL>H-J359RB RH (P.9®)
<JI3VTRILVMME L=15 (P9®@) -J5>TFybM8 (P.9@) fEF.

3. M)A TARSBORY-TFy - HRy Ne(ERL. {REHT S,
X AAI)IATA (POD) -RU=-TFvb (P.9®) -HA4vhk (P.O9®) {£HA,
4. XM U)NATBICHF TN REEL RS IVIRIBHEITITIRD LA VI TAICELIAD,
X AINL4TB (PO@) -#35>FINUR (POD) fEH.
5. M)A TCI5S TN R&EBL AT IVIRIBDNEITICR B LA /A TBICE LA H
RI5—I\OH—%IFY-ZANII>T12H5\—(CEDFT3.
X A(INL4FC (POB) -H5>FINUR (PO ) fER.
6. T-ILI\ATTYPE-RICHZTINO REEL . RV TVIRIBHFATICIRBDLICAA VN1 TCICZELIAD
X F=JLI\{TTYPE-R (P.9®) 43 T)I\>R (P.O®) fEMR.

7. =L TTYPE-REVAL 2B =T 35Y B LH/RHZR# AT B,
X JIDTMILIMB L=25 (PO9@) -J3>ZFvhM8 (P.9@) {EM.

T30y BIT =LA TORAT D LSCREABL TS,
PN IN=EDTIT7 5 R REEBUIBNSEE L TS L,

8.LUF, HBEUIEIE3-4%2 RS T D

(E&5FIE 3-2.TYPE-S]
1. ER(TYPE-R)ZEEZ(CLTIFV-AMNIITAIIIN-(CHAL Y =TS0y MAZEDF 3.
% B/ HY-J35vbA (P10®@) -J32TMILEM6 L=50 (P.10®)
JOAYPIR-F— (P10®) -T3>TFyM6(P.10@)EM.
WAV J302FybM6ERSY (P.10@) [7.8~11.8N.m(0.8~1.2kgf-m)]
2. P.107 55y NEBEFHIRIZ S E (2, YA >P—T35v B LH/RHEEOIS> TR kM8,
I3>2FyhMBZMERL. RHEHT B,
% -H4L>Y-J35ybB LH (P10®) -B1L>Y-TJ35ybB RH (P.10@®)
I3 TMNILMME L=15 (P10®) -J3>2FwhM8 (P10@) fEA.

3. MY TARSBORY-TFy - BRIy NefERL. IRIBHT 2.
X AV)ATA (P10®) -RU-JFwb (P.10®) -HZIYh (P.10©@) fEMA.



4. M UIATBICIZV TN REBU, 2TV TYIHIBNFATICRBEIIA VI A TAILELAD
X XMN4TB (P10@) -H3TNUR (P.10®) fEFA.
5. XM IINATCOZZ TN REBU TV TYIIBHFATICR B LA VI A TBICELIAH,
XI5=)\UH—-%IFI-ZANIVITA I SNBSS,
X AN4TC (P10®) -H3TNUR (P.10®) fEFA.
6. BALIY—TYPE- S(OSV TN REIBL. 2TV IYIIBHFATICRBLICA VA TCICELIAT,
% PALZY-TYPE-S (P10®) 93>/ >R (P10®@) fEFA.

A HALSH—ASSYDTL AT~ I E FICCBESICERBL TUR,
7. BALIH =T RCHAL S — U K5 U—EBROAHT. HAL S — (RN SISERLANS.
ALY —T549 B LH/RHICEDI 33,
X BALSH—CUR (P10®)  -HALIH—IVRS— (P.10®)
IS URILIME L=25 (P10@) -J5>4vkM8 (P10®) A,

A HAL ST/ KT 54y MBERD &SI U TR,
UP IR —EDINT T KRB EEL THRAL,
8.LUF . $HBRIBIE3 -4 REBLEAE TS,

(#5FIE 3-3.TYPE-D]
1. P12(TYPE-R)ZEEICLTIFY-AMNIITAIIIN-(CHAL YT 50y MAZEDG 3.,
X PALIY-J35ybA (P11@) -JF2IHRILIME L=50 (P.11®)
HOXYRAR—Y— (P.11®) -T5>SFvhM6(P.11@)EMA.
ANV D503y M6eEES (P11®) [7.8~11.8N.m(0.8~1.2kgf-m)]
2. P11J55y NBEHAR A S E(C, ALY -5y B LH/RHESENOIS> T HRILIMS,
I3y MB%RERAL. {REH9 3.
X AL Y-T55yB LH (P11®) -P4/L>5-J54whB RH (P.11@)
JIVIMRIVNME L=15 (P11®) -J5>3FviM8 (P11@) fEM.
3. M)A TARSBORY-THy - By N fERL. (REHT S,
X X YSATA (P11O©) -RU-TJFwh (P.11®) -AZ&yh (P11®) EMA.
4. XN TBICHF> TN REEU ZTVH JyIRIBNFATICRB LA VA TAICEVIAD,
X AINL4TB (P11@) U3 TNUR (P11©®) .
5. X IINATDICI5 TN REBL . TV IVIRIBNFATICR B ESCAA > ) A TBICELIAF
RI5-I\UH—-%&IFYV-ZANISTA2I SN —([CHDE T3,
X AINL4TD (P11®@) H3>F)NOR (P11®@ ) fEHA.
6. ALY —TYPE-DIZHS> TN REEU. R JvIRIBHTATICIRB LA /A TDICELAD,
X YALY-TYPE-D (P11@) -J3>FNX>R (P11®) {ER.

A YL —ASSYDTL AN E FICCBEIIERELTUZAL,

7. YAL 2B =N REBAL 2= URSN-ZEOMF ALY —(TBZDFRONESITERLRRNS,
ALY —T55y B RH/LHICEDAT 133,
X ALY/ UR (P11©)  -BALIH-)IURIN- (P.11@)
-J32TRIVIME L=25 (P11@) -J5>2FyhM8 (P11@) fER.

A HAL ST/ KT 54y MBSO &SI U TR,
UP IR —EDINT T KRB BEEL TR,

8. RIVIRILIM6E - T3> 2y MMEZERL. 1L 8- N\URETZREHT 3.
X RIZRILIME (P11@) -J3>2FvhM6 (P11@ ) R,

9.LUF HIBEIEIA3-4Z LA T .



(&£5FIH 3-4 TYPE-R/S/D#tiE]
1. Y7 N=RUEBEBII7 SO RASTRUBHSEHRINSIRICAR D EITS.
WO RU-TFy NS [34.3~39.2N.m(3.5~4.0kgf-m)]

75>y NMBERSY [19.6~28.4N.m(2.0~2.9kgf-m)]
5T REBSY [25.0N.m(2.55kgf-m)]
75>y M6ERSY

[7.8~11.8N.m(0.8~1.2kgf-m)]
2. M) ATRUBIL Y —OFEN ATV (@) ZEOATS.

A s

B EREHEDIITTIAD, FHORVEERERL THSAMHET TR,
1B, EMEAECLDTHRIUFPTINGSURBA . AEOEDRIRIL M
KU CHES. ARDEEI 75 XEHRUI. AL TULRL,

B YI5-(CHAREMIEURECERTSE BN EITORELB0ET .,
i3, AT BUAERITo TR,

S ERIRRICLD, BRI CREN R ST EE N B0 ET
BEEL, BHHHAET> TRE,

3. WE(EU. YOV RLT1-Y —DOB T %I T,

X GBIV RLTI-—H— (®)
<@HFNLT>
[(7.8~11.8N.m(0.8~1.2kgf-m)]

I5>2FybM6

g 4
= 1

m YOS RLT1-S—ZEOMIIEE SEREITEITNRNTILE .
EPmBIE DRI BN SHDFET

B YU RLT1-B-0OER. YT IRAARRETITOTIZE L,

4 RBIEL, 75—~/ HRIEAR Y EHOH1I3

. o P o
F | » T 4
e = ars v e
FLEADEBS DIVT 5> AN M RS REIOEBDABOAR—Y—/Dviv— /M6l MefERL
D752 EERUTEE L,
X PWEAR=H— (@) -DvIv—M6 (@) -IF>SHILIM6 L=25 (®)

5. N7 —XAF R FZE0RF 3.



4. RO IR DHEER

1. ZFECTFHN RO, BEHEEIS.
2. IVSURIBEIL. 74 RIS H92500rpmigE & CRlERE L, BESFIRONMERIS.
3. EBERZITV. BERHIPEESNIBVNMEET S,

A

-

[

BHOTENDDE DR T, BB EMEEUIEDRRE BB, HERFIEEC
T TLIZAL,

HERURNA'®D 3L, MEEDIE T PR RICL P EZRITRRERDBEIRTT,
FETRCERBZRUDSSRESICEITZRLEL, HEREITOTIE N,
TOBTEEZITIHEE IFY -AN AT AN+ DOBRIARETITOTIZE L,
BROBEENMECTVSIEEE. IV EBIREIE Y. BFIEE BB,
FERICHEDTIZAL,

AN ==

KRB, EIECE TR S ARSI N BB ENBIET,
BERE. TSty SRR, BB TENBOE YT I £ TR,



KIT CONTENTS

Check to ensure all the following items are included in this kit.

®
PART MAIN PIPE A PART MAIN PIPE B
QTy. 1 QTY. 1
PART No. |TB6090-HNO6A-01 PART No. |[TB6090-HNO6A-02
® @
XTYPE-R/S Only XTYPE-D Only
PART MAIN PIPE C PART MAIN PIPE D
QTy. 1 QTYy. 1
PART No. |TB6090-HNO6A-03 PART No. |[TB6090-HN06C-01

———————

XTYPE-R Only XTYPE-S Only
PART TAIL PIPE TYPE-R PART SILENCER TYPE-S
QY. 1 oY, 2
PART No. |TB6090-HNO6A-04 PART No. |[TB6090-HNO6B-01
@ st
XTYPE-D Only
PART SILENCER TYPE-D PART SLEEVE NUT
QY. 2 oY, 13
PART No. |TB6090-HNO6C-02 PART No. |PB6150-SNTO01
®
PART GASKET PART CLAMP BAND
QTY. 1 QTY. TYPE-R/S (3) TYPE-D (4)
PART No. PB609B-FGK34 PART No. |PB609B-MCB07




KIT CONTENTS

Check to ensure all the following items are included in this kit.

[ g e e——— |
@ @
PART SPRING PART SILENCER BRACKET A
QTY. TYPE-R/S(5) TYPE-D(7) QTY. 1
PART No. |PB609B-SPR0O1 PART No. |PB6150-BRK01
®
PART SILENCER BRACKET B LH PART SILENCER BRACKET B RH
QTY. TYPE-R/S (1) TYPE-D(2) QTY. TYPE-R/S (1) TYPE-D(2)
PART No. |PB6150-BRK02 PART No. |PB6150-BRK03
® ®
PART FLANGE BOLT M6*L=50 PART GROMMET SPACER
QTY. 4 QTY. 4
PART No. |PB6150-FBT15 PART No. |PB6150-SPC04
\ |
@ g
XTYPE-S Only
PART FLANGE NUT M6 PART SILENCER BAND TYPE-S
QTY. TYPE-R/S(4) TYPE-D(6) QTY. 1
PART No. |PB6150-FNT12 PART No. |TB6090-HNO6B-02
\ |
® @
X% 1 YPE-D Only XTYPE-S/D Only
PART SILENCER BAND TYPE-D PART SILENCER BAND RUBBER
QTY. 2 QTY. TYPE-S (1) TYPE-D(2)
PART No. |TB6090-HN0O6C-03 PART No. |PB6150-SBR0O1




KIT CONTENTS

Check to ensure all the following items are included in this kit.

@ @
XTYPE-D Only
PART BUTTON BOLT M6 PART FLANGE BOLT M8*L=25
QTY. 2 QTY. TYPE-R/S (L) TYPED (2)
PART No. |PB6150-BBT01 PART No. |PB6150-FBTO1
@ @
PART FLANGE BOLT M8*L=15 PART FLANGE NUT M8
QTY. TYPE-R/S (2) TYPED (4) QTY. TYPE-R/S (3) TYPED (6)
PART No. |PB6150-FBT17 PART No. |PB6150-FNTO1
® @
PART FLANGE BOLT M6*L=25 PART ALUMINUM SPACER
QTYy. 2 QTY. 2
PART No. |PB6150-FBT18 PART No. |PB6150-SPCO5
5{ - ) (‘1)} -
v - L &
PART WASHER M6 PART SOUND_REDUCER ver.2 #115
QTY. 2 QY. TYPE-R/S (1) TYPE-D (2)
PART No. |PB6150-FLW04 PART No. |PB609B-INS04
CONTENTS

PART No.

PART

PB609B-INS05-0]MAIN REDUCER

PB6150-BBT01

BUTTON BOLT M6*P1.0

PB6150-FNT12

FLANGE NUT M6*P1.0

PB6150-FBT13

Q
1
PB609B-INS04-0]SUB REDUCER 1
3
3
1

FLANGE BOLT M6*P1.0




KIT CONTENTS

Check to ensure all the following items are included in this kit.

P BOUT SHOUTHHASTE

®

PART HEX KEY PART BOLT SMOOTH PASTE

QTy. 1 QTY. 1

PART No. PB609B-HDTO1 PART No. |[PB6150-BSP0O1

Ly - -
Tl ] =N

@

PART TOMEI EMBLEM PART LICENSE PLATE FRAME

QTY. 1 QTY. 1

PART No. |TE501A-0000A PART No. |[TE401A-0000A

W Tareyr alTOoreEy

@ e Engine SPEc.rahsf he Engine Specialisif

PART TOMEI STICKER BLACK S PART TOMEI STICKER BLACK M

QTY. 2 QTY. 2

PART No. |TG201D-0000A PART No. |[TG201B-0000A

(] (]

®

PART TOMEI STICKER WHITE S PART TOMEI STICKER WHITE M

QY. 2 QTY. 2

PART No. |TG201D-0000B PART No. |[TG201B-0000B
@

PART MANUAL

QTY. 1

PART No. M-TB6090-HNO6#




| REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools ® Torque wrench m Official servicing manual = Hand Dirill
B Center Drill and ®6.5mm Drill Bit ~ m Safety Gear

A CAUTION

The information continued in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.
Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

Only install this product when the engine and all related components are cold.

Ensure that all parts are fitted correctly during installation to avoid potential fir hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

| 1. REMOVING THE STOCK EXHAUST

A

This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the under cover.

3. Remove the exhaust pipe assy.

20



2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

B The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2
TP ) @ QP _

Reference bolt hole Reference bolt hole
Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

M Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

B This may also result in the exhaust tip becoming warped or damaged.

/\ caution

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
X PARTS USED: Button Bolt M6, Flange Nut M6.

21




MARKING THE ADDITIONAL
BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended) .

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

A

\

R
t\\\\\\\\\\\\\\\\\\\h\m -

Al LANY \
L
S TR
\W\'\\\\\\\\\\\\\\\\\\\\\\\\\
\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

22




3-1. INSTALLING THE TOMEI TITANIUM EXHAUST TYP

[Mounting position of each component Install the included components as shown below.

To install SILENCER BRACKET A on to the vehicle,
see P26.

To install SILENCER BRACKET A on to the
@ vehicle, see P26.

® @

BRACKET DETAILS

<Positioning and torque specs. of the included components>

®[MAIN PIPE A ®|FLANGE BOLT M6 L=50

@|MAIN PIPE B @®|GROMMET SPACER

®|MAIN PIPE C @|FLANGE NUT M [7.8~11.8N.m(0.8~1.2kgf-m)]
®|TAIL PIPE TYPE-R @|FLANGE BOLT M8 L=25

SLEEVE NUT [34.3~39.2N.m(3.5~4.0kgf-m)] @|FLANGE BOLT M8 L=15

©|GASKET @|FLANGE NUT M [19.6~28.4N.m(2.0~2.9kgf-m)]
CLAMP BAND [25.0N.m(2.55kgf-m)] | FLANGE BOLT M6*L=25

@|[SPRING [7.8~11.8N.m(0.8~1.2kgf-m)]
®|SILENCER BLACKET A @|ALUMINUM SPACER

®|SILENCER BLACKET B LH @|WASHER M6

SILENCER BLACKET B RH @|SOUND REDUCER Ver.2 ®115

X Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to
high temperatures.This helps prevent them from becoming stuck or seized.

23



3-2. INSTALLING THE TOMEI TITANIUM EXHAUST TYP

[Mounting position of each component Install the included components as shown below.

To install SILENCER BRACKET A on to the vehicle,
see P26.

For @/®/QD, see P29.

To install SILENCER BRACKET A on to the
vehicle, see P26.

¢ p

BRACKET DETAILS

<Positioning and torque specs. of the included components>

MAIN PIPE A @®|GROMMET SPACER
MAIN PIPE B @[FLANGE NUT M [7.8~11.8N.m(0.8~1.2kgf-m)]
MAIN PIPE C SILENCER BAND TYPE-S

SILENCER TYPE-S SILENCER BAND RUBBER

SLEEVE NUT [34.3~39.2N.m(3.5~4.0kgf-m)] FLANGE BOLT M8 L=25

GASKET FLANGE BOLT M8 L=15

SPRING FLANGE BOLT M6*L=25

SILENCER BLACKET A [7.8~11.8N.m(0.8~1.2kgf-m)]

SILENCER BLACKET B LH ALUMINUM SPACER

@
@
=)
CLAMP BAND  [25.0N.m(2.55kgf-m)] @|FLANGE NUT M [19.6~28.4N.m(2.0~2.9kgf-m)]
[
@
@

SILENCER BLACKET B RH WASHER M6

B®|I8(®|I86|9|®[®|0O|©

FLANGE BOLT M6 L=50mm @|SOUND REDUCER Ver.2 9115

% Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to
high temperatures. This helps prevent them from becoming stuck or seized.

24



3-3. INSTALLING THE TOMEI TITANIUM EXHAUST TYP

[Mounting position of each component Install the included components as shown below.

To install SILENCER BRACKET A on to the vehicle,
see P26.

For @®/2)/Q), see P29.

To install SILENCER BRACKET A on to the
vehicle, see P26.

19 @

BRACKET DETAILS

<Positioning and torque specs. of the included components>

®|MAIN PIPE A @|FLANGE NUT M [7.8~11.8N.m(0.8~1.2kgf-m)]
@|MAIN PIPE B @©9|SILENCER BAND TYPE-D

@|MAIN PIPE D @)|SILENCER BAND RUBBER

@|SILENCER TYPE-D @|BUTTON BOLT M6 L=10

SLEEVE NUT [34.3~39.2N.m(3.5~4.0kgf-m)] @|FLANGE BOLT M8 L=25

©@|GASKET @|FLANGE BOLT M8 L=15

CLAMP BAND [25.0N.m(2.55kgf-m)] @[FLANGE NUT M [19.6~28.4N.m(2.0~2.9kgf-m)]
@|SPRING ® FLANGE BOLT M6*L=25

@|SILENCER BRACKET A [7.8~11.8N.m(0.8~1.2kgf-m)]
@)|SILENCER BRACKET B LH @|ALUMINUM SPACER

SILENCER BRACKET B RH @|WASHER M6

@®)|FLANGE BOLT M6 L=50mm @|SOUND REDUCER Ver.2 ®115

@®|GROMMET SPACER

% Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to

high temperatures. This helps prevent them from becoming stuck or seized.

25



[3-1. INSTALLATION PROCESS TYPE-R]
1. Install SILENCER BRACKET A on to the rubber exhaust mounts as shown below.
% -SILENCER BRACKET A (P.23®@) :FLANGE BOLT M6 L=50 (P.23®)
*GROMMET SPACER (P.23@®) -FLANGE NUT M6(P.23®)
TORQUE SPEC  FLANGE NUT M6 (P.23@®) [7.8~11.8N.m(0.8~1.2kgf-m)]

LH Side

2. Using the BRACKET DETAILS on P23 as reference, loosely install SILENCER BRACKET B
LH/RH using the included FLANGE BOLT M8 and FLANGE NUT M8.
% -SILENCER BRACKET B LH (P.23®@) -SILENCER BRACKET B RH (P.23®)
*FLANGE BOLT M8 L=15 (P.23®@) -FLANGE NUT M8 (P.23@®)

. Loosely install MAIN PIPE A using the included SLEEVE NUT and GASKET.
% <MAIN PIPE A (P.23®) -SLEEVE NUT (P.29®) -GASKET (P.23©®)

4. Attach the CLAMP BAND to MAIN PIPE B then slide onto MAIN PIPE A
ensuring the spring hooks align.
% +MAIN PIPE B (P.23@) -CLAMP BAND (P.23@®)

5. Attach the CLAMP BAND to MAIN PIPE C then slide onto MAIN PIPE B
ensuring the spring hooks align. Then, install the exhaust hangers on to
the rubber exhaust mounts.

% +MAIN PIPE C (P.23®) -CLAMP BAND (P.23® )

6. Attach the CLAMP BAND to TAIL PIPE TYPE-R then slide onto MAIN PIPE C
ensuring the spring hooks align.
% -TAIL PIPE TYPE-R (P.23®) -CLAMP BAND (P.23@®)

. Loosely install SILENCER BRACKET B LH/RH onto TAIL PIPE TYPE-R.
% +FLANGE BOLT M8 L=25 (P.23@) -FLANGE NUT M8 (P.23@)

w

N

A Install SILENCER BRACKET B LH/RH so that it clamps the bracket on the tail pipe.
During this process, ensure you check the clearance with the rear bumper.

8. Jump to step 3-4. INSTALLATION PROCESS TYPE-R/S/D down below to complete
the installation.

26



[3-2. INSTALLATION PROCESS TYPE-S]
1. Using the above (TYPE-R) as reference, install SILENCER BRACKET A
onto the rubber exhaust mounts.
% -SILENCER BRACKET A (P.24®) -FLANGE BOLT M6 L=50 (P.24@®)
-GROMMET SPACER (P.24®) -FLANGE NUT M6(P.24®@)
TORQUE SPEC  FLANGE NUT M6 (P.24@) [7.8~11.8N.m(0.8~1.2kgf-m)]

2. Using the BRACKET DETAILS on P24 as reference, loosely install SILENCER BRACKET B
LH/RH using the included FLANGE BOLT M8 and FLANGE NUT M8.
% -SILENCER BRACKET B LH (P.24@) -SILENCER BRACKET B RH (P.24@®)
*FLANGE BOLT M8 L=15 (P.24@®) -FLANGE NUT M8 (P.24@®)
3. Loosely install MAIN PIPE A using the included SLEEVE NUT and GASKET.
% +MAIN PIPE A (P.24®) -SLEEVE NUT (P.24®) -GASKET (P.24®)
4. Attach the CLAMP BAND to MAIN PIPE B then slide onto MAIN PIPE A
ensuring the spring hooks align.
% MAIN PIE B (P.24®@) -CLAMP BAND (P.24@®)
5. Attach the CLAMP BAND to MAIN PIPE C then slide onto MAIN PIPE B
ensuring the spring hooks align. Then, install the exhaust hangers on to
the rubber exhaust mounts.
% MAIN PIPE C (P.24®) -CLAMP BAND (P.24®)
6. Attach the CLAMP BAND to SILENCER TYPE-S then slide onto MAIN PIPE C

ensuring the spring hooks align.
% SILENCER TYPE-S (P.24®) -CLAMP BAND (P.24@®)

A Ensure that the SILENCER is installed with the logo facing downwards.

7. Attach the SILENCER BAND RUBBER to the SILENCER BAND. Then, install onto
SILENCER BRACKET B LH/RH, taking care not to scratch the SILENCER.
% -SILENCER BAND (P.24@®) -SILENCER BAND RUBBER (P.24@)
-FLANGE BOLT M8 L=25 (P.24@) -FLANGE NUT M8 (P.24@®)

A Install SILENCER BRACKET B LH/RH so that it clamps the bracket on the tail pipe.
During this process, ensure you check the clearance with the rear bumper.

8. Jump to step 3-4. INSTALLATION PROCESS TYPE-R/S/D down below to complete
the installation.

27



[3-3. INSTALLATION PROCESS TYPE-D]
1. Using P26 (TYPE-R) as reference, install SILENCER BRACKET A onto
the rubber exhaust mounts.
% -SILENCER BRACKET A (P.25@) -FLANGE BOLT M6 L=50 (P.25@®)
-GROMMET SPACER (P.25@®) -FLANGE NUT M6(P.25®@)
TORQUE SPEC  FLANGE NUT M6 (P.25@) [7.8~11.8N.m(0.8~1.2kgf-m)]

2. Using the BRACKET DETAILS on P25 as reference, loosely install SILENCER BRACKET B
LH/RH using the included FLANGE BOLT M8 and FLANGE NUT M8.
% -SILENCER BRACKET B LH (P.25@) -SILENCER BRACKET B RH (P.25@)
-FLANGE BOLT M8 L=15 (P.25@) -FLANGE NUT M8 (P.25@®)

3. Loosely install MAIN PIPE A using the included SLEEVE NUT and GASKET.
% +MAIN PIPE A (P.25@) -SLEEVE NUT (P.25®) -GASKET (P.25®)

4. Attach the CLAMP BAND to MAIN PIPE B then slide onto MAIN PIPE A
ensuring the spring hooks align.

% MAIN PIPE B (P.25@) -CLAMP BAND (P.25@®)

5. Attach the CLAMP BAND to MAIN PIPE D then slide onto MAIN PIPE B
ensuring the spring hooks align. Then, install the exhaust hangers on to
the rubber exhaust mounts.

% MAIN PIPE D (P.25@) -CLAMP BAND (P.25@ )

6. Attach the CLAMP BAND to SILENCER TYPE-D then slide onto MAIN PIPE D
ensuring the spring hooks align.

% SILENCER TYPE-D (P.25@) -CLAMP BAND (P.25@®)

A Ensure that the SILENCER is installed with the logo facing downwards.

7. Attach the SILENCER BAND RUBBER to the SILENCER BAND. Then, install onto
SILENCER BRACKET B LH/RH, taking care not to scratch the SILENCER.
% -SILENCER BAND (P.25@) -SILENCER BAND RUBBER (P.25@)
-FLANGE BOLT M8 L=25 (P.25@) -FLANGE NUT M8 (P.25@®)

A Install SILENCER BRACKET B LH/RH so that it clamps the bracket on the tail pipe.
During this process, ensure you check the clearance with the rear bumper.

8. Loosely fasten the SILENCER BANDs together using the included BUTTON BOLT M6
and FLANGE NUT M6.
% BUTTON BOLT M6 (P.25@) -FLANGE NUT M6 (P.25@)

9. Jump to step 3-4. INSTALLATION PROCESS TYPE-R/S/D down below to complete
the installation.

28



[3-4. INSTALLATION PROCESS TYPE-R/S/D]
1. Tighten down the fastenings in order from the front, ensuring sufficient clearance
with the rear bumper and other areas.
<Torque specs.>

SLEEVE NUT [34.3~39.2N.m(3.5~4.0kgf-m)]
FLANGE NUT M8 [19.6~28.4N.m(2.0~2.9kgf-m)]
CLAMP BAND [25.0N.m(2.55kgf-m)]

FLANGE NUT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

2. Attach the SPRINGS (@) onto the MAIN PIPEs and the SILENCER(s).

/\ cauTion

B Ensure sufficient clearance and correct fitment has been achieved before completely tightening
down the fastenings. In some cases, there may be insufficient clearance due to minor differences
between individual vehicles. In such a case, loosen the fastenings on the catalytic converter and
adjust the positioning until sufficient clearance is achieved before retightening the fastenings again.

B Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or other debris
on it can cause blemishes and/or burn marks.

B Depending on the installation and use of the exhaust, you may need to apply thermal insulation to
prevent heat damage to the surrounding components/areas.

3. Install the SOUND REDUCER when necessary.

% Parts used : SOUND REDUCER (@) , BUTTON BOLT M6,FLANGE NUT M6
<TORQUE SPECS>

Flange Nut M6 [(7.8~11.8N.m(0.8~1.2kgf-m)]

/A warnING

m Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

m  Only install/uninstall the SOUND REDUCER when the exhaust is cold.

—— a [I f
Should there be insufficient clearance in the area circled above, install the included
ALUMINUM SPACER, WASHER AND FLANGE BOLT M6 for additional clearance.
% -ALUMINUM SPACER (@) -WASHER M6 (@) -FLANGE BOLT M6 L=25 (®)

5. Re-connect the negative battery terminal.

29



4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.
3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

B If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
B Ensure all exhaust related components have cooled before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

B Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

30



31



wrormemsnAhA

27 Rancho Cir
Lake Forest, CA 92630 USA
TEL : +1-949-855-6577

http://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

32




